
 
City of Oak Harbor 
Comprehensive Sewer Plan 
 

 

DECEMBER 2008 

 







 





 



City of Oak Harbor  
Comprehensive Sewer Plan 

TABLE OF CONTENTS 
Title  Page No. 

Table of Contents ........................................................................................................................... i 
List of  Tables......................................................................................................................................... v 
List of Figures ....................................................................................................................................... vi 

Acknowledgments ...................................................................................................................... viii 
[...]
���
�

������� ��
��!��

������� ��
��!��

������� ��
��

�%�&����!���%�&����!���%�&��

�����
������!�������
������!��
�
�
��

�
�
��
�
��

�
�
��

�
�
��
�
��

���#����!�����#����!��

��
�#
$

��
�#
$#$

�
���

��
���
�

������� ��
��

�%�&��

�����
������!��
�
�
��

�
�
��
�
��

���#����!��

#$

�
���

��
���
�
��
��

��
�
��

�
���

��
���
�
��
��

��
�
��

�����
������!�������
������!����

�������������������������

��
�#
$

��
�#
$

�
���

��
���
�
��
��

��
�
��

��

���

�
���

��
���
�
��
��

��
�
��

�
���

��
���
�
��
��

��
�
��

�����
������!�������
������!����

��
�#
$

��
�#
$

��

�%�&����!���%�&����!��&����!��

�
%
�'


�
�
��

�(
!
��

�
%
�'


�
�
��

�(
!
��

�%�)����!���%�)����!���

%����
������!��%����
������!��

��
�#
$

��
�#
$$

&����!��

�
%
�'


�
�
��

�(
!
��

�

%����
������!��

$

�%�&����!���%�&����!��

��
�#
$

��
�#
$$$

������������

�����������
�����
�����������

����������

������� �����!��"����!��
���
�����������

���!�#���$��

���!��������

���!���%����&��
	���

�
����������

��!���%����&��

	�'(��)���*�
��$�+&�%*�#
	,-�������

��%����!�#����
	�'(��)�����

����

���$���$��
���.�

�������

"�+&�%*�#�/!��,�

	�'(��)���%
���
���
�������
��$��

	�'(��)����
���
���
�������
��$��

�����

������

�������

�������

���!�

����!�

	�'(��)�����
������!������
	,-��������"

���!�#����
0����%�

�*�������$
	,-�������

�
%
�'


�
�
��

�(
!
��

�
%
�'


�
�
��

�(
!
��

�
%

%����
������!��%����
������!��

�
%
��
�*

��
� �
�+
� �

�
%
��
�*

��
� �
�+
� �

��
+
� �

��
�#
$

��
�#
$

�
�#
$

�
%

%����
������!��

��
+
��

�
�#
$

�
%
�'


�
�
��

�(
!
��

�
%
�'


�
�
��

�(
!
��

%����
������!��%����
������!��

�
%
��
�*

��
� �
�+
� �

�
%
��
�*

��
� �
�+
� �

��
�#
$

��
�#
$

��
�#
$

��
�#
$#$#$

�
%
�'


�
�
��

�(
!
��

�
%
�'


�
�
��

�(
!
��

%����
������!��%����
������!��%

��
�#
$

��
�#
$$

%

$
��

�#
$

��
�#
$$$

�%���

�%����

�*��������$
����������

�*���������$
���!�#���$��

������"����!����
0����%���������

���
��!������

	,-�������

6.6$$$78&9/29�
�#�

��:�	��
��

�
����;�/$

"
*����&</2�
�1,%���,=>%�#�='���>%'%�,�����%�,�

�
����;�����������
��'��%�%��=>%��%�%���1����������	
����������	����

��		������
���	�������������
������������������� ���������������





…7. COLLECTION SYSTEM ANALYSIS 

• An additional generator is to be added at the NE 7th Street Lift Station to provide additional 
station reliability. Purchase of an additional standby generator may be required due to 
installation of new regional lift stations associated with peripheral development. For this plan, 
the estimated cost of purchasing an additional generator is $50,000 

• A study is planned to evaluate infiltration and inflow in the City’s collection system, to allow 
better estimates of existing and future flows and required system capacity. The estimated cost 
of this study is $175,000. 

• A study is planned to assess corrosion in the RBC Diversion Pump Station Force Main, in 
order to better determine when to upgrade the force main. The estimated cost of this study is 
$100,000. 

 

Comparison of Cumulative Net Present Costs

$0

$2,000,000

$4,000,000

$6,000,000

$8,000,000

$10,000,000

$12,000,000

$14,000,000

$16,000,000

$18,000,000

$20,000,000

2005 2010 2015 2020 2025 2030 2035 2040 2045

Year

C
um

ul
at

iv
e 

N
et

 P
re

se
nt

 C
os

t

Alternative 1
Alternative 2

i = 3.0% (real discount rate)

 
Figure 7-17. Comparison of Cumulative Net Present Costs 

 

 

7-19 



 



CHAPTER 8. 
WASTEWATER TREATMENT ALTERNATIVES 

 

This chapter reviews the City of Oak Harbor’s existing treatment facilities, including their history, 
outfalls, land use considerations, permit compliance and biosolids. It reviews existing and future 
wastewater flows and loads expected in the City through year 2025. It also reviews effluent disposal 
alternatives and preliminary alternatives for improving the City wastewater treatment plants for the 
projected wastewater flows and loads.  

EXISTING TREATMENT FACILITIES 
The City currently operates two wastewater treatment facilities: the RBC Plant and the Seaplane Lagoon 
Plant. The locations of the plants and their outfalls are shown in Figure 6-1.  

RBC Plant  
History 
The RBC Plant was constructed in 1978 to upgrade an existing primary treatment plant that was 
constructed in 1954. Parts of the primary treatment plant, including the primary clarifiers and a digester, 
were incorporated into the RBC Plant design. The treatment processes include pretreatment screening, 
primary and secondary clarifiers, and two parallel trains of RBCs, followed by a chlorine disinfection 
facility and two sludge digesters. A gravity thickener was added in 1997.  

In response to increasing flows and loads in the late 1980s, additional treatment capacity was sought to 
handle future City growth. A pump station was constructed at the RBC Plant to divert flows in excess of 
0.7 mgd to the Seaplane Base sewage lagoons, starting in March 1991. A mechanical screen and 
screenings washer compacter were added to the RBC Diversion Pump Station in 1997. On-site chlorine 
power generation facilities and dechlorination with calcium sulfate were added later. The current 
configuration of the RBC Plant is shown in Figure 8-1; Appendix J includes design criteria and process 
schematics. The plant’s capacity ratings are as follows: 

• Rated maximum-month flow = 0.7 mgd 

• Rated maximum-month BOD = 2,000 ppd 

Outfall 
Disinfected secondary effluent from the RBC Plant is discharged into Oak Harbor through an 18-inch-
diameter corrugated metal outfall. The outfall is 1,160 feet long and terminates with a diffuser section that 
has four 8-inch side ports, a 6-inch top port and an 8-inch top port. The diffuser section is at 15 feet below 
mean lower low water (MLLW) (78.59 feet City datum).  

Land Use Issues 
The RBC Plant is located on the shoreline of Oak Harbor next to Windjammer Park. The City’s master 
plan for the park recommends demolishing the RBC Plant to eliminate odors and aesthetic issues 
associated with the plant and enhance the park. The master plan calls for construction of a destination 
resort hotel adjacent to the park, and the presence of the plant in the park is considered incompatible with 
this land use. 

8-1 



3530009/FileName 

 
 

 
 

 

C
ity

 o
f O

ak
 H

ar
bo

r 
C

O
M

P
R

E
H

E
N

S
IV

E
 S

E
W

E
R

 P
LA

N
 

Fi
gu

re
 8

-1
. 

R
B

C
 W

W
TP

 P
ro

ce
ss

 F
lo

w
 S

ch
em

at
ic

 
 



…8. WASTEWATER TREATMENT ALTERNATIVES 

Permit Compliance 
Table 8-1 summarizes effluent limits established in the City’s NPDES permit for the RBC Plant.  

 

TABLE 8-1. 
NPDES PERMIT LIMITS FOR RBC PLANT OUTFALL 

Carbonaceous Biochemical Oxygen Demand (5-day) 
Max. Average Monthly Concentration  25 mg/L 
Max. Average Monthly Load 146 ppd 
Min. Average Monthly Removal of Influent Load 85% 
Max. Average Weekly Concentration  40 mg/L 
Max. Average Weekly Load 233 ppd 

Total Suspended Solids 
Max. Average Monthly Concentration  30 mg/L 
Max. Average Monthly Load 175 ppd 
Min. Average Monthly Removal of Influent Load 85% 
Max. Average Weekly Concentration 45 mg/L 
Max. Average Weekly Load 263 ppd 

Fecal Coliform Bacteria 
Max. Average Monthly Concentration 200/100 mL 
Max. Average Weekly Concentration 400/100 mL 

Daily pH 
Minimum 6 
Maximum 9 

Total Residual Chlorine 
Max. Average Monthly Concentration 0.114 mg/L 
Max. Daily Concentration 0.26 mg/L 

 

In recent years the RBC Plant has continuously met the NPDES effluent limits, with the following 
exceptions: 

• In June 2005, the plant violated its permit requirement for monthly-average fecal coliform 
with a reading of 800/100 mL.  

• In August 2004, the plant violated its permit requirement for monthly average chlorine 
residual with a reading of 0.33 mg/L.  

• In August and September 2004, the plant violated its permit requirement for peak day 
chlorine residual limit with total residual chlorine ranging from 0.28 mg/L to 0.39 mg/L. 

Biosolids  
Primary and secondary sludge flows from the clarifiers at the RBC Plant are sent to a gravity thickener. 
The thickened sludge is processed through one primary and two secondary digesters. The digested sludge 
is pumped to the RBC Diversion Pump Station, which pumps it to the Seaplane Lagoon Plant. 

8-3 



City of Oak Harbor Comprehensive Sewer Plan… 

Seaplane Lagoon Plant  
History 
The Seaplane lagoons were constructed and operated by NAS Whidbey to serve the Seaplane Base. The 
original plant included a large facultative cell and a small settling cell, each 3 to 4 feet deep, a physical-
chemical system for polishing lagoon effluent followed by chlorine disinfection, and a marine outfall 
discharging into Crescent Harbor.  

In 1990, the City secured a 50-year lease from the Navy to operate the lagoons. The City upgraded the 
lagoons to 2.5 mgd monthly average capacity to serve both the Seaplane Base and the City of Oak 
Harbor. With construction of the RBC Diversion Pump Station in 1991, City flows in excess of 0.7 mgd 
were diverted from the RBC Plant to the Seaplane Lagoon Plant.  

The City upgraded the lagoons by converting them to a deeper three-cell aerated lagoon system 
(northwest, northeast and southeast cells) followed by new chlorine disinfection and effluent pumping 
systems. Space was reserved to construct a fourth (southwest) cell as needed for expansion. Mechanical 
surface aerators were added to the lagoons to provide aeration and mixing. The physical-chemical effluent 
polishing system was retained. It includes two flash mix basins, two flocculation basins and two 
rectangular clarifiers, and can feed both ferric sulfate and polymer. The polishing system’s capacity 
remains at 0.885 mgd average flow.  

In 2004, the northwest lagoon was divided, and approximately one-third of the volume at the head of the 
cell was converted to an anaerobic pretreatment cell. The pretreatment cell was designed to increase BOD 
and solids removal capacity, reduce algae growth in downstream cells and improve final effluent quality.  

The current configuration of the lagoon plant is shown in Figure 8-2. The plant’s capacity ratings are as 
follows: 

• Rated maximum-month flow = 2.5 mgd 

• Rated maximum-month BOD = 4,580 ppd 

• Rated maximum-month TSS = 5,130 ppd 

Outfall 
Disinfected effluent from the lagoon plant is discharged into Crescent Harbor through an 18-inch 
diameter outfall. The outfall is 3,284 feet long and terminates at -44 feet MLLW (49.59 feet City datum). 
The diffuser is 184 feet long with 24 2.25-inch ports alternately spaced on 8 foot centers.  

Land Use Issues 
The Seaplane Lagoon Plant is constructed in the center of the Crescent Harbor Salt Marsh as shown in 
Figure 2-3. This marsh was once the largest (300 acres) open barrier salt marsh on Whidbey Island. 
However, access roadways, sewer berms and sewage lagoon dikes constructed in the marsh currently 
restrict tidal exchange and fresh water drainage through the marsh. 

8-4 



�

��
��
��
�	


��
�


��
��

�

�
��

��
��
��

�
��

��
��

��
��
�	
	

��
�

�
��
��
��

��
��

�

�
��
��
��

��
 �

!"

�
�

�
�

�
�

��
�

��
�

		

�
#
��
$
%%

�
$
��
$
%%


$
��
$
%%

�
��

��
��
�

��
�	


��
��

��
��

�
��

��
��
��

&

�
��
		

�
�	
��
��
�

�
��

��
��
�'
��

�

()(���*+,-'��������.�/
���!��0�

.
�/

�
��
,1
�!

$
2
�
'
��
3
�%
�
3
&
&
�
�'
4
$
�
'
5
$
�
'�
�
%�

�
'�

�'
$

�
�� 
��
��&

��
��
��
��

�
�
&
5
�
4
$
�
$
�

�6
$
�
$
#
$
4
��
%�

�
��
��
��
��	

�
�
�
��
�
��
��
	
��
��

�
�	
	�
���

��

�
��
	�
��
��
��
��
��
��

��
��
��
��
��
��
��
���
��
 
��
��
��
��
��
��
��
�



City of Oak Harbor Comprehensive Sewer Plan… 

Island County and the Navy are developing plans to restore approximately 200 acres of the marsh as 
natural wetlands and juvenile salmon rearing habitat. An initial analysis prepared for the County and 
Navy indicated that the proposed increases in tidal circulation would result in an average water surface 
elevation of approximately 5.5 feet MSL (105.5 feet City datum). This corresponds to 3-foot average 
depth of water over the marsh plain and 1 foot average depth over the west sewer berm that covers the 
lagoon plant’s siphon influent pipe. Higher water levels will occur during high tide and storm events. The 
analysis concluded that these water levels would have limited impact on the sewer berms and lagoon 
dikes, and the impacts could be mitigated with modest improvements (PWA 2003).  

Subsequent analysis by the City indicates that the proposed increased tidal flow will have more 
substantial impacts. The City analysis indicates that the outside flanks of the sewer berms and dikes could 
be eroded by wave action because they are constructed with 2:1 slopes and have no erosion protection. 
Also, during periods of high tide and severe storm events, high water would overtop the treatment plant 
access road and flood the south area of the plant (URS 2005).  

Permit Compliance 
The NPDES permit for the Seaplane Lagoon Plant establishes effluent limits for CBOD, TSS, fecal 
coliform bacteria, pH, and total residual chlorine, as summarized in Table 8-2 

 

TABLE 8-2. 
NPDES PERMIT LIMITS FOR SEAPLANE LAGOON PLANT OUTFALL 

Carbonaceous Biochemical Oxygen Demand (5-day) 
Max. Average Monthly Concentration  25 mg/L 
Max. Average Monthly Load 521 ppd 
Min. Average Monthly Removal of Influent Load 85% 
Max. Average Weekly Concentration  40 mg/L 
Max. Average Weekly Load 834 ppd 

Total Suspended Solids 
Max. Average Monthly Concentration  75 mg/L 
Max. Average Monthly Load 1,564 ppd 
Min. Average Monthly Removal of Influent Load 65% 
Max. Average Weekly Concentration 110 mg/L 
Max. Average Weekly Load 2,294 ppd 

Fecal Coliform Bacteria 
Max. Average Monthly Concentration 200/100 mL 
Max. Average Weekly Concentration 400/100 mL 

Daily pH 
Minimum 6 
Maximum 9 

Total Residual Chlorine 
Max. Average Monthly Concentration 0.5 mg/L 
Max. Daily Concentration 0.75 mg/L 

 

8-6 



…8. WASTEWATER TREATMENT ALTERNATIVES 

CBOD and TSS 
Figures 8-3 and 8-4 show that the Seaplane Lagoon plant consistently meets permit limits for CBOD and 
TSS. Since startup of the anaerobic pretreatment cells in 2005, the monthly-average effluent CBOD 
concentration has dropped to below 20 mg/L. Effluent TSS meets the current permit limit of 75 mg/L but 
has not improved since startup of the anaerobic cells. The plant would not meet a 30mg/L effluent limit 
that could be required by Ecology if the City expands the lagoon capacity above the current capacity 
rating of 2.5 mgd, as discussed later in this chapter. 

Fecal Coliform Bacteria  
Figure 8-5 shows that effluent fecal coliform counts generally meet the NPDES permit limit of 
200/100 mL (monthly average) and 400/100 mL (weekly-average). In March 2004, the plant slightly 
violated the monthly average permit limit.  

pH  
Effluent pH was within the permit limits during the period reviewed. Average pH measurements typically 
were between 6.5 and 8. The highest pH reading, 8.8, occurred in April 2001. Figure 8-6 shows that 
effluent pH decreases during the summer the. This is attributed to partial nitrification, which reduces 
alkalinity and increases the concentration of nitrite in the lagoon. In response to low pH, the City has been 
adding soda ash to improve nitrification and denitrification and reduce nitrite concentrations. Figure 8-6 
demonstrates that alkalinity and pH increase when the City adds soda ash to the lagoons during the 
summer.  

0

5

10

15

20

25

30

35

40

Jan-00 Jul-00 Jan-01 Jul-01 Jan-02 Jul-02 Jan-03 Jul-03 Jan-04 Jul-04 Jan-05 Jul-05

Ef
flu

en
t C

B
O

D
 M

on
th

ly
 A

ve
ra

ge
, m

g/
L

Effluent CBOD, mg/L
CBOD monthly limit
30 per. Mov. Avg. (Effluent CBOD, mg/L)

 
Figure 8-3. Historical Monthly Average Effluent CBOD Data 

8-7 



City of Oak Harbor Comprehensive Sewer Plan… 

0

10

20

30

40

50

60

70

80

90

Jan-00 Jul-00 Jan-01 Jul-01 Jan-02 Jul-02 Jan-03 Jul-03 Jan-04 Jul-04 Jan-05 Jul-05